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Grass Pavement Test ( 60 x 40 x 10)
3°0m@gools Bmbaggdgdo
Tets Data
Bodmdols Momegbmds 2 Lsggero Bodedol Bmdgdo 83 200/ 400/ 100
Quantity of samples Size of test samples , mm
3330l Bygagdo
Test Results

Bodwmdols #
Sample 1 :
@0eeeob mafogo 13.4.2024 13.4.2024
Test Day
Bodygdols bbrgabgds , omy 98 8+
Sample age , day i
358mol babamdemonmds , 53 142 135
Duration of test , sec
608vy8ol bmdgdo , 88
Sample size , mm A/B 400 /200 400 /200

H 100 100
Boddols fmbs , 3
Concrete weight , kg 10 10
B enmdomo fmbs | 3p/0°
Denslowdiir, fiud 1315.79 1315.79
03930 @IGHZ0MHMIS , 36
Load of destruction , kN i P16:38
Lod®aoeg 3mddze®s , R, 9330 6.66 6.45
Strength on compression , R , Mpa ’ ’

sligabs deomzol Ladmoanm Loddhzoggs R=6.55 833
Conclusion Block average strength R =6.55 MPa
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CUSTOMER ! "ogmapn” DATE : 4/13/2024
CUSTOMER H W BT Ty T BT T T RY RAPOR NO : #3 [/ 13.4.2024
ADRESS 1 i mAB)30, 98080 LEmm3zonbL3gdal 4. 6 STANDARD :
ADRESS 2 H RESERVE 1 :
BLOCK TYPE ! 439533600 dormobals RESERVE 2 :

: RESERVE 3 :

T.np [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
’ mm mm mm g gfem3 t2 day kN N/mm2
1 200 400 95 10000 1315.79 13.4.2024 28+ 532.55 5.66
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 15
960 12
720 9
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